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Lithium ion Battery K18650
3.7V, 2600mAh, 9.62Wh
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Test method
and criterion

H 3¢ BB I K18650
BEF 44 R Chinese 3.7V, 2600mAh, 9.62Wh
Sample name E3'y Lithium ion Battery K18650
English 3.7V, 2600mAh, 9.62Wh
T TR o
Sample No.
TR TRYIEHE B 5B R A PR ]
Consignor Shenzhen Kokpower Investment And Development Co., Ltd.
S YA YN TR LB R A PRA ]
Manufacturer Shenzhen Kokpower Investment And Development Co., Ltd.
R 7 ik s i B — —
— BEE CRTERRSHmENS MBEA) (18 BITR)FFEIE 188 %K
1134 52 bR

UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Model Regulations (18m Rev. edition) special provisions 188

Packing method

RSN S e, R ©18.3*65.3mm
Appearance Green cylindrical battery, size ®18.3*65.3mm
1,2 45 I B KITT FLAS 4544 (530%230*140mm), Py 2% 200 Jid B, eitiid 84 9.12kg.

Rectangle corrugated carton(530*230*140mm), containing 200 lithium ion batteries, the
net weight of batteries is 9.12kg.

G LR Gl
Accepted date

i 5 #A
Test date

2017-04-26 2017-04-26 ~ 2017-04-26

5 1.2m B A%, BE4ERERNK
Test items 1.2m Drop test, Gross Weight Measure
BMR R RES R 1.2 KEREIRR, HABMEMEHEBR, Ba7ES8W
I AR S R A BRI R, A S EEN 9.5kg(BE).
The tested package is capable of withstanding a 1.2m drop test in any orientation
G without damage to cells or batteries contained therein, without shifting of the contents so
pally as to allow battery to battery or cell to cell contact and without release of contents. The
Conclusion weight of the package is 9.5kg(gross mass)
%% H#¥f(Issue date): 2017-04-26
HUE /
Comments
il 7‘3 &R % % 2 ;(] ot e
Compiler: Checker: Y = Approver:

BRI SR i R A PR A 7
Shenzhen SEM.Test Technology Co., Ltd.
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PR B SRS —
s M1 H 4 FR Standard requirement or AR S .If"i #TE
No. Name of test the clause number of Test result i) Remarks
shandand conclusion
BRRBR, N
Y5t .
H | The package is not
& | cracked, the
% | contents are not
damaged and not
BAE (KTl iz shiftod
AR ME A
(18 BT R ) ek E 188 BRARHR, M
K Y5l .
1.2 KBRS UNITED NATIONS | # | The package is not e
. 1.2m Drop Test "Recommendations on | £k | cracked, the Passed L
the TRANSPORT OF | #% | contents are not
DANGEROUS GOODS" damaged and not
Model Regulations (18" shifted
Rev. edition) special
provisions 188 R E, N
Y5Elf.
| The package is not
EX | cracked, the
% | contents are not
damaged and not
shifted
BaE (T akiye
R ETEA)
(18 AT hR)Fr kA E 188
\ = ik
BB E N UNITED NATIONS otk
2 | Gross Weight "Recommendations on 9.5kg Passed /
Measure
the TRANSPORT OF
DANGEROUS GOODS"
Model Regulations (18"
Rev. edition) special
provisions 188
Aﬂﬂtﬁ%_ﬁ%ﬁ IEIRE: 20C-25°C; HBEBE:  45% - 75%
ok Cirrl]\girtci);:nent Ambient temperature: 20°C -25°C, Ambient humidity: 45% - 75%
T 5
Test items
7360, P A HS 2
Subcontracted o ESER AR / Post
test condition -t Name code
Subcontra
cted Hht ! i
Laboratory Address Tel
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Shenzhen SEM.Test Technology Co., Ltd.
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The package photo
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